Sleep.8

Good Sleep Changes Everything
FURNITURE ASSEMBLY INSTRUCTIONS

Instrucciones de montaje | Manual de montagem de
moveis | MObelmontierungsanweisungen | Odnyieg
ouvappohoynang emimhwyv | MEbelu montazas instrukcijas
| Instructiuni de asamblarea mobilierului | MOObli
kokkupanemise juhend

Bed with a lifting mechanism | Cama com mecanismo de elevagao | Cama com
mecanismo de elevacion | Bett mit der Hebevorrichtung | KpeBdm pe avuywrikd
pnxaviopd | Gulta ar pacelS8anas mehanismu | Pat cu mecanism de ridicare | Voodi
tdstemehhanismiga



10,30-A, 05, 50-P, 070, 080, 090, 090 Grand K/Grand H, 90-G, 90-G Glrand K, 90-L, 90-K, 90-M Grand, 90-C,10-E, 30-D, 50-D,
250



Bed Parts list / Lista de pecas / Listtado de componentes de la cama / Komplettierungsliste des bettes / Aiota pe
UAIKS kpeBaTiou / Gultas komplektacijas saraksts / Lista pachetelor patului / Voodi komplektsus

Package Part Article Name Quantity
K01 Headboard / 1
Package No. 1/ Respaldo / Cabeceira /
Embalaje no. 1/ Lehne / Mow orpyua /
Embalagemn® 1/ Atzveltne / Tablie / Seljatugi

Verpackung Ne1 /
Zuokeuaoia uTT'dp. 1/

lepakojums Nr. 1/

K05 Bottom of a Storage Box / 2
Pachetul nr. 1/ @ Fondo del cajon / Fundo da gaveta /
Pakend nr 1 Boden der Aufbewahrungsbox /
Kéiw pépog 1ou ot auprapol / Velas kastes dibens /
Partea de jos a cutiei de lenjerie / Linakasti pohi

K09 Case for Rails (*for beds with a removable case) / 1
Funda para el bastidor (*para camas con funda extraible) /
Capa para as barras (*para as camas com capa removivel) /
Bezug fur Zargen (Nur fir Betten mit einer Hebervorrichtung
und Zargen, die vollig mit Padding bezogen sind) /
Kéhuua ya 10 0gdyo / Apaltapu parvalks /

Acoperire pentru cadru (*pentru paturi cu acoperire
detasabila) /

Kate tsargadele (*eemaldatava kattega vooditele)

User guide / 1
Instrucciones de uso /
Instrucciones para el Ensamble /
Bedienungsanleitung / Eyypdo ypdom /
Lietotaja rokasgramata /
Instruciiuni de utilizare / Kasutusjuhend

Sample of fabric (*or sewn into cover for braces see pt. 1
p.38)/
Muestra de tejido
(*puede estar cosida a la funda del bastidor, véase paso 38) /
Amostra de material (ou cosido na capa, ver ponto 38) /

Stoffmuster

(*oder in den Bezug der Zargen eingendaht, siehe Punkt 38) /
Asypa vgdopanog




(*f pappévo o1o kdhupa 1ou Trhaciou, PAETTE TTOpdypago 38) /
Auduma paraugs (*vai ieSits apatapu pirvalka sk. p. 38) /
Esantion de lesdtura
(*sau este cusut in acoperirea cadrului, vezi punctul 38) /
Kanga naidis (*voi dmmeldud tsargade katesse, vt punkt 38)

Package No. 2/ K02 Side Rail / 2
Embalaje no. 2/ Lateral del bastidor /
Embalagem n® 2 / Barra lateral / Seitenzarge /
Verpackung Ne2 / \ / Mo ogdyo / Sanu apatapa / Cadru
Luokevooia uTT'dp. 2 / lateral / Killgtsarga
lepakojums Nr. 2/ Footboard brace/ 1
Pli(;kl\(it:(; r;]rr 22 / \ KO3 Pie del bastidor / Traverssa peseira /
/ Zarge des FulRendes / Meado ogdyo /
Vidgjd apatapa /Cadru piciorului / Jalutse tsarga
Assembly Instructions / 1
Instrucciones de montaje / Manual de montage /
Montierungsanweisungen / Odny owapuoldnons / Montazas darbu
instrukcija /
Instruciiuni de asamblarea
Package with Legs. Leg configuration depends on the bed model demonstrated as a sample 1 Set
Fittings / in the store or on the web-side (please see the leg component list) / 1 Conjunto
Paquete con Pata. El disefio de las patas depende del modelo de cama mostrado 1 Conjunto
accesorios / ﬂ))))))) en la tienda o el sitio web (Véase el listado de patas y sus componentes) / 1 Set
Saco com acessorios & Pés. Modificacéo dos pés depende do modelo da cama, 1 ot (ozpd)
/ Verpackung fornecido como exemplo no saldao ou no site (ver lista de pecas dos pés) / 1 kompl
mit Beschlagen / FiRe. die Modifikation der FulRe hangt vom Bettmo-del ab, das als (komplekts)
Makéro eGapmudruv eTTTTAY / muster im Mobelsalon oder auf der Webseite prasentiert wurde. 1 set

Soma ar piederumiem
/
Pachet cu accesorii /
Pakend furnituuriga

(siehe die Komplettierungsliste der FuR3e) /
Modia. H ipotroTTonon fwv Trodwv apiéia a6 10 yowitho 1ou kpeBarod Trou Trapousidle we deyua ot coAdw A
oov io16oTo (B, m Nota uTTapywviwav TTodwov) /
Kajina. Kgjinu modifikicija ir atkarga no apatapu secbas un veida (skatit
kajinu komplektacijas sarakstu) /
Picioare. modificarea picioarelor depinde de modelul de pat prezentat ca
esantion in salon sau pe site (a se vedea lista completa a picioarelor) /
Jalad. Jalade modifikatsioon oleneb salongis v6i kodulehel naidisena toodud
voodi mudelist (vt jalgade komplektsus)




K06

Grip Strap of the Lift Mechanism /
Tirador de tela para el mecanismo de elevacio6 /
Alca de elevacéo /

Griff-Gurt der Hebevorrichtung / Aafi-
évia pyavapou aviywang /

Pacel3anas mehanizma siksna — rokturis /
Maner-curea a mecanismului de ridicare /
Tdstemehhanismi depideme-pdon




Bed Parts list / Lista de pecas / Listtado de componentes de la cama / Komplettierungsliste des bettes / Aiota pe

UAIKS KpeBaTiou / Gultas komplektacijas saraksts / Lista pachetelor patului / Voodi komplektsus
Package Part Article Name Quantity
Package No. 3. Bed = ~ PO1 Bed Base / 1
Base/ Estrado da cama / Somier / Metallrahmen /Bdon
Embalaje no. 3. kpebarol / Gultas pamatne /
Estrado da cama / Baza patului / Voodi alus
Embalagem n° 3. N _/
Somier de la cama/
Verpackung Ne3. Y P02 ) .Lor?g Fastener / y 2
Metallrahmen / Suokcuada \ \ Beto"nllha Iongltudmal / Barra} de unién Igte[all
. 3. Langsverb_lndung / Nmapnm OpyHo / (%arenlska
Bdon Koifarol / sawl_cg / Sapa_ Iong!tudln_ala/
lepakojums Nr. 3. Pikisuunaline pinguti /
Gultas pamatne / _— P03 Bar / . . , 1
Pachetul nr. 3. Baza Travessa / Travesa}n_o / §chleble|ste [xdnporpoyd /
patului / Skerssija /
Pakend nr 3. Voodi Traversa/ Traavers
alus
Package No. 3. PF10 Lift mechanisms / left and right / 1 Set
Package with Mecanismos de elevacion izquierdo y derecho (articulacion) / | 1 Conjunto
Fittings No. 1/ Equipamento de elevacgéao / 1 Conjunto
Embalaje no. 3. Hebevorrichtungen die linke und die rechte / 1 Set
Paguete con Mnyavopo  avipwong opotepd k. Ofd / Pacel$anas 1 on (oepd)
accesorios no. 1/ mehanismi pa kreisi un pa labi /Mecanisme 1 kompl
Embalagem n° 3. de ridicare stanga si dreapta / (komplekts)
Saco com acessorios Vasak- ja parempoolsed tdstemehhanismid 1 set
n°l/ PF17 Gas shock absorber(with swivel) / 2
Verpackung Ne3. mit / Amortiguador de gas (articulacion) /
Beschlagen Ne1/ / Amortecedores a gas (dobradica) / Gasfeder (Gelenk) / Apopioip
2uokevaoa uTT'dp. 3. 3 aipou (peveot) / Gazes amortizators (enge) /
Makéro eSpmudruy eTTTTAWY UTT' Amortizor cu gaz (telescop) / Gaasiamortisaator (Sarniir)
Gp. 1 / lepakojums Nr. PF14 Mattress brackets (*may have different configuration) / 2
3. Somaar Sostenedores de colchdn / Suportes para colchdes
piederumiemNr. 1/ / 2 j (articulacion) /
Pachetul nr. 3. Pachet Matratzehalter / Sripyia opwudiwy / Matradu
cu accesoriinr. 1/ turétaji /
Suporturi pentru saltele (*pot fi de diferite configuraiii) /




Pakend nr 3. Pakend
furnituuriga nr 1

PF31

Madratsihoidjad (*vOivad olla erineva konfiguratsiooniga)

PFO1

Bolt M8x45 (round head) /
Perno M8x45 (cabeza) / Tornillo M8x45 /
Bolzen M8x45 / Mtroulv M8x45 (kod\) / Skrive M8x45
(cepure) / Surub M8x45 (cap) / Polt M8x45
(pea)

PFO4

Screw M6x20 /
Perno M6x20 / Tornillo M6x20 / Bolzen M6x20 /
Bda M6x20 / Skrive M6x20 / Surub M6x20 / Kruvi
M6x20

PFO6

Nut M8 /

Tuerca M8 / Porca de parafuso M8 /
Mutter M8 / Kopid M8 /
Uzgrieznis M8 / Piulia M8 /
Mutter M8

PFO8

Washer M8 /
Arandela M8 / Arruela M8 /
Scheibe M8 / Mwrpo M8 /
Paplaksne M8 / Saiba M8 /

Seib M8

Package No. 3.
Package with
Fittings No. 2/
Embalaje no. 3.
Paquete con
accesorios no. 2/
Embalagem n° 3.
Saco com acessorios
n°2/
Verpackung Ne3. mit
Beschlagen Ne2 /
Zuoksuaciar UTT'dp. 3.
Makéro — eGopmudrioy
AWV UTT' . 2 /

P04

Angle Brace /
Cantoneira / Soporte angular /
Seitenverbindung / Twvakd orjpyua /
Stira savilce / Sapa de colt / Nurgapinguti

PO5

Edge/
Prateleira / Soporte recto /
Schenkel / Pdp / Plaukts
/ Raft / Riiul

PF09

Rubber Damper /

Amortecedor de borracha / Amortiguador de caucho /
Gummidampfer / Kaouoolk arrooBeoripas / Gumijas
amortizators / Amortizor de cauciuc / Kummist
amortisaator /

12




lepakojums Nr. 3.
Soma ar piederumiem
Nr. 2/
Pachetul nr. 3. Pachet
cu accesoriinr. 2 /
Pakend nr 3. Pakend
furnituuriga nr 2

PF02 Screw M8x50 / 36
LI \ m W ||||‘|‘]‘) Perno M8x50 / Tornillo M8x50 / Bolzen M8x50 /
/ BBa M8x50 / Skrive M8x50 / Surub M8x50 / Kruvi
M8x50
PFO3 Screw M8x20 / 4

% I
WU

Perno M8x20 / Tornillo M8x20 / Bolzen M8x20 /
Bda M8x20 / Skrive M8x20 / Surub M8x20 / Kruvi
M8x20

Leg Parts List / Lista de pecas para os pés / Listado de patas y sus componentes / Komplettierungsliste der Flfe /
Aiota pe UAIko Mo6dia / Kajinas komplektacijas saraksts / Lista pachetelor de picioare / Jalgade komplektsus

Package Part Article Name Quantity
Leg Parts No.1/ KF16 Bed Leg Supporting Leg Chrome Boyard-100 / 2
Conjunto de pés Ne1 / Pé para cama Pé-suporte cromo Boyard-100 /
Modelo de pata n®1/ ) .@ Pata para cama de cromo Boyard-100 /
Komplettierung der BettfuR Stiitze Chrom-Bojard h-100 / Ytrooripfy
FuRe Net /. ypipo Boyard-100 / Balsts hrom Bojard-100 /
Erloyi fo o TIOb Picior-suport crom Boyard-100 /
um' ép. 1/ . . .
. Voodijalg Tugijalg kroom Bojard-100
Kajinu komplektacijas
variants Nr. 1/ KF29 Allen Key / 1
Set complet de picioare Chave Allen / Llave Allen / Inbus-Schliissel /
nr.1/ Eftywwo kled / Atsléga seSstira /
Jalgade komplektsuse Cheie hexagonala / Kuuskantvati
valik nr 1
Leg Parts No.2 / KF36 Plastic Leg Square / 2
Conjunto de pés Ne2 / Pé plastico quadrado / Pata cuadrada de plastic /
Modelo de pata n®2/ PlastikfuR Quadrat / Moo rpdywio 163 / Plastikata kajina
Komplettierung der kvadrats / Picior patrat din plastic /Plastikust jalg ruut
FuRe Ne2 /
Errlorh e ‘;05"; o KF40 Washer M8/ 2
komplektécij%s g Porca M8 / Arandela I\_/I8 / Scheibe M8 /Mhwipo
variants Nr. 2 / M8 / Paplaksne M8 /
Set complet de picioare Saiba M8 / Seib M8
nr.2/ KF38 Bolt M8x10 / 2
Jalgade komplektsuse Perno M8x10 / Tornillo M8x10 / Bolzen M8x10 /
valik nr 2 Mrroulév M8x10 / Skrive M8x10 /

Surub M8x10 / Polt M8x10




Leg Parts No.3/ KF54 Bed Leg N0.1156 Chrome h-150 (pin 8 mm) /
Conjunto de pés Ne3 / Pés para as camas N°1156 cromo h-150 (8mm) /
Modelo de pata n° 3/ Pata para cama n° 1156 de cromo h-150 (diém. 8 mm) /

Komplettierung der Bettfu3 Ne1156 Chrom h-150 /

Eﬂiol;ﬁgvi o’:ggogmv 0 101 ya kpedna ypwyo h-150 (goupkiin 8mm) / Gultas kajina
o dp.3 1 . hroms h-150 (tapskrave 8mm) / _
Kajinu komplektacijas Picior pentru paturi nr. 1156 crom h-_150 (pin 8 mm) /
variants Nr. 3 / Voodijalg nr 1156 kroom h-150 (tikkpolt 8 mm)
Set complet de picioare KF40 Washer M8 DIN 126/
nr.3/ /\ Porca M8 DIN 126 / Arandela M8 DIN 126 /
Jalgade komplektsuse Scheibe M8 DIN 126 / Mwiipo M8 DIN 126 /
valik nr 3 Paplaksne M8 DIN 126 / Saiba M8 DIN 126 / Seib M8 DIN
126
KF39 Nut M8 DIN 936 /
Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Mutter M8 DIN 936 / Kapid M8 DIN 936 / Uzgrieznis M8 DIN
936 /
Piulia M8 DIN 936 / Mutter M8 DIN 936
Leg Parts No.4 / KF31 Angled Wooden Leg h-97/
Conjunto de pés Ne4 / Pé de madeira h-97 angular / Pata esquinera de madera h-97
Modelo de pata n°® 4/ /
Komplettierung der HolzfuR h-97 Seitenfuf3 / Ziko 1168 ywiag h-97 / Koka
Eﬂjotyjﬁgy(ue ggﬁong kajina h-97 sttra / Picior din lemn h-97 unghiular /Puidust
o Gp. 4 jalg h-97 nurgeline
Kajinu komplektacijas KF39 Nut M8 DIN 936 /
variants Nr. 4/ ‘; Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Set complet :k/% picioare ‘/ Mutter M8 DIN 936 / Kupid M8 DIN 936 / Uzgrieznis M8 DIN
nr. 936
Jalgade komplekisuse Piuli M8 DIN 936 / Mutter M8 DIN 936
valik nr 4 KF40 Washer M8 DIN 126 /
@ Porca M8 DIN 126 / Arandela M8 DIN 126 /
N ) Scheibe M8 DIN 126 / Mwripo M8 DIN 126 /
Paplaksne M8 DIN 126 / Saiba M8 DIN 126 / Seib M8 DIN
126
KF18 Felt Damper /

Amortecedor de feltro / Fieltro protector / Filziger Dampfer /
Atroofeotipas atTd wéya / Filca amortizators /
Amortizor din pasla / Vildist amortisaator




Leg Parts No.5/ KF41 Decorative Support h-130 Chrome /
Conjunto de pés Ne5 / Suporte decorativo h-130 cromo /
Modelo de pata n®5/ Soporte decorative de cromo h-130 /
Romplettietund der Dekorative Stiitze h-130 Chrom /
ETT)\OlYJr'] YE o Duooyyed aripyyo yppo h-130 /-
U 6p. 5 / Dekoratvs balsts h-130 hroms// Suport decorativ h-130 crom
Ka\JII r;l:i;z;r;plNeI:.tzcgas Dekoratiivne tugi h-130 kroom
Set complet de picioare KF43 Screw M8x20 DIN 967 /
nr.5/ Perno M8x20 DIN 967 / Tornillo M8x20 DIN 967 /
Jalgade komplektsuse Bolzen M8x20 DIN 967 / Bba M8x20 DIN 967 /
valik nr 5 Skrive M8x20 DIN 967 / Surub M8x20 DIN 967 /
Kruvi M8x20 DIN 967
KF42 Washer M8 DIN 9021 /
Porca M8 DIN 9021 / Arandela M8 DIN 9021 /
Scheibe M8 DIN 9021 / NMiwiipo M8 DIN 9021 /
Paplaksne M8 DIN 9021 / Saiba M8 DIN 9021 / Seib M8 DIN
9021
KF39 Nut M8 DIN 936 /
Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Mutter M8 DIN 936 / Kapid M8 DIN 936 / Uzgrieznis M8 DIN
936 /
Piuliad M8 DIN 936 / Mutter M8 DIN 936
KF18 Felt Damper /
Amortecedor de feltro / Fieltro protector / Filziger Dampfer /
AtooBeomipas aTTd 10650 / Filca amortizators /
Amortizor din pasla / Vildist amortisaator
Leg Parts No.6 / KF30 Wooden Leg h-97 /
Conjunto de pés Ne6 / Pé de madeira h-97 / Pata de madera h-97 /
Modelo de pata n° 6/ HolzfuR h-97 / Zilvo 1168 h-97 /
Komplettierung der Koka kajina h-97 / Picior din lemn h-97 /
Fule No6 /- Puidust jalg h-97
e KF39 Nut M8 DIN 936 /

Kajinu komplekiacijas
variants Nr. 6 /
Set complet de picioare
nr.6/
Jalgade komplektsuse
valik nr 6

Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Mutter M8 DIN 936 / Kopid M8 DIN 936 / Uzgrieznis M8 DIN
936
Piulid M8 DIN 936 / Mutter M8 DIN 936

10



KF40 Washer M8 DIN 126 /
Porca M8 DIN 126 / Arandela M8 DIN 126 /
Scheibe M8 DIN 126 / Muwiipo M8 DIN 126 /
Paplaksne M8 DIN 126 / Saiba M8 DIN 126 / Seib M8 DIN
126
KF18 Felt Damper /
Amortecedor de feltro / Fieltro protector / Filziger Dampfer /
AtrooBeotipas atTd 10650 / Filca amortizators /
Amortizor din pasla / Vildist amortisaator
Leg Parts No.7 / KF55 Bed Leg 178 Chrome h-50/
Conjunto de pés Ne7 / Pés para as camas 178 cromo h-50 /
Modelo de pata n°7/ Pata para cama 178 de cromo h-50 / Bettfu? 178 Chrom h-50
Komp_l_ettlerung der i J /
: FiiRe N7 /- @ 116 ya kpedna 178 ypuopo h-50 / Gultas
o 0 0 Tobey kajina 178hroms h-50 /
um' @p. 7/ .. .J' .
Kajinu komplektacijas Picior pentru paturi 178 crom h-50 / Voodi jalg 178 kroom
variants Nr. 7/ h-50
Set complet de picioare KF39 Nut M8 DIN 936 /
nr.7/ ‘; Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Jalgade komplektsuse ‘/ Mutter M8 DIN 936 / Kopid M8 DIN 936 /Uzgrieznis M8 DIN
valik nr 7 936/
Piulia M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8/
@ Porca M8 / Arandela M8 /
‘\ / Scheibe M8 / Mimpo M8 /
Paplaksne M8 / Saiba M8 / Seib M8
Leg Parts No.8/ KF69 Bed Leg h-120/
Conjunto de pés Ne8 / Pés para as camas h-120 / Pata para cama de h-120 /
Modelo de pata n° 8/ Bettfuld h-120 / 1163 ya kpepdra h-120 /
Komplettierung der Gultas kajina h-120 / Picior pentru paturi h-120 /
FiRe NeB / 0 JJ) Voodi jalg h-120
Etmloyd yar o TT0d0WY
ut' @p. 8/
Kajinu komplektacijas KF37 Decorative Nut /

variants Nr. 8/
Set complet de picioare
nr. 8/
Jalgade komplektsuse
valik nr 8

Anilha decorative / Tuerca decorative /
Dekorative Mutter / Aaoounikd Mhuripo /
Dekoratvais Papliksne / Piuli decorativa / Dekoratiivmutter

11



Amortecedor de feltro 20*20 / Fieltro protector 20*20 /
Filziger Dampfer 20*20 / AtroaBtompa aTd 10650 20*20 / Filca
amortizators 20*20 / Amortizor din pasla 20*20 / Vildist

Leg Parts No.9/ KF77 Bed Leg Chrome h-100/
Cor::jlurt%l de pés Ne9 // { ! Pés para as camas cromo h-100 / Pata para cama de cromo
Modelo de pata n° 9 h-100/
Komplettierung der BettfuR Chrom h-100 / M6 ya koo ypuopo h-100 /
_ E;Fﬁoij%é 0.9 Gultas kajina hroms h-100 / Picior pentru paturi crom h-100 /
Kg}iiw komplektécij:é Voodi jalg kroom h-100
variants Nr. 9 / KF39 Nut M8 DIN 936 /
Set complet de picioare ‘! Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
nr.9/ ‘/ Mutter M8 DIN 936 / Kapid M8 DIN 936 / Uzgrieznis M8 DIN
Jalgade komplektsuse 936/
valik nr 9 Piulid M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8/
@ Porca M8 / Arandela M8 /
\\J Scheibe M8 / Miwipo M8 /
Paplaksne M8 / Saiba M8 / Seib M8
Leg Parts No.10/ KF80 Decorative Support 60*60*195 /
Conjunto de pés Ne10 / Suporte decorativo 60*60*195 /
Mzdelold(tat pata n‘;lo/ Soporte decorative de 60*60*195 / Dekorative Stiitze
ompilettierung aer 60*60*195 /
—p Y';;’E?ﬁoijl?# . 10/ Aakoopniké oripyua 60*60*195 / Dekorativs
Kajinu komplektécijés . balsts 60*60*195 / .. .
variants Nr. 10 / Suport decorative 60*60*195 / Dekoratiivne tugi 60*60*195
Set complet de picioare KF39 Nut M8 DIN 936 /
nr. 10/ @ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Jalgade Ikl?mpll%ktsuse @ Mutter M8 DIN 936 / Kapid M8 DIN/936 / Uzgrieznis M8 DIN
valik nr 936
Piulid M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8/
@ Porca M8 / Arandela M8 /
\\J Scheibe M8 / Mwipo M8 /
Paplaksne M8 / Saiba M8 / Seib M8
. KF81 Felt Damper 20*20 /

amortisaator 20*20

12



Leg Parts No.11/ KF80 Bed Leg h-120/
Conjunto de pés Ne11 / Pés para as camas h-120 / Pata para cama de h-120 /
Modelo de pata n® 11/ Bettful® h-120 / 163 ya kpipdia h-120 /
Komplettierung der Gultas kajina h-120 / Picior pentru paturi h-120 /
Fafse Net1/ Voodi jalg h-120
Ermioyf ya o Trodoovum' dp. 11/
ainy kotm%ektiiijjls O KF39 Nut M8 DIN 936 /
variants Nr.
Set complet de picioare ‘@ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
nr. 11/ N Mutter M8 DIN 936 / Kopid M8 DIN 936 / Uzgrieznis M8 DIN
Jalgade komplektsuse 936/
valik nr 11 Piulia M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8/
@ Porca M8 / Arandela M8 / Scheibe M8 / Miwipo M8 / Paplaksne
\_/ M8 / Saiba M8 / Seib M8
Leg Parts No.12 / KF130 Decorative Support 60*45*120 /
Conjunto de pés Ne12 / Suporte decorativo 60*45*120 /
Modelo de pata n® 12/ Soporte decorative de 60*45*120 / Dekorative Stiitze
Komplettierung der 60*45*120 /
. FiRe 2\1’912'/ - Aakoopnikd ompypa 60*45*120 /
TTIof ya OFF TTOOWYUTT dP. Dekoratvs balsts 60*45*120 / Suport decorative 60*45*120 /
Kajinu komplektacijas S h
variants Nr. 12 / Dekoratiivne tugi 60*45*120
Set complet de picioare O KF39 Nut M8 DIN 936 /
nr. 12/ ‘@ Tuerca M8 DIN 936 / Porca de parafuso M8 DIN 936 /
Jalgade Ikli)mplt‘azktsuse ~’ Mutter M8 DIN 936 / Kapid IVéE;(ISD}N 936 /Uzgrieznis M8 DIN
valik nr 1
Piulia M8 DIN 936 / Mutter M8 DIN 936
KF40 Washer M8 /
/ Porca M8 / Arandela M8 / Scheibe M8 / Mwmpo M8 / Paplaksne
M8 / Saiba M8 / Seib M8
S KF81 Felt Damper 20*20 /

Amortecedor de feltro 20*20 / Fieltro protector 20*20 /

Filziger Dampfer 20*20 / AtroaBtompa aTd 10650 20*20 / Filca

amortizators 20*20 / Amortizor din pasla 20*20 / Vildist
amortisaator 20*20

Leg configuration depends on the bed model demonstrated as a sample at the store or website.

Moiicacao dos pés depende do modelo fornecido como exemplo no saldo ou no site

El diseno de las patas depende del modelo de cama mostrado en latienda o el sitio web.

13



Die Modifikation der Ful3e hangt vom Bettmodel, das als Muster im Mdbelsalon oder auf der
Webseite prasentiert wurde

H TpoTtrotroinon Twv modiwyv e§apTaTal a1rd TO HOVTEAO TOU KPERATIOU TTOU TTAPOUCIAZETAI WG
Ociypa oto oaAdvi | oTOV IOTOTOTTO

Kajinu modifikacija ir atkariga no gultas modela, kas salona vai vietné tiek paradita ka paraugs
Modificarea picioarelor depinde de modelul de pat prezentat ca esantion in salon sau pe site

Jalgade modifitikatsioon soltub néaitusesaalis voi kohapeal ndidisena esitatud voodi mudelist.

14



Before Assembly:
1. Check the appearance and completeness of items in pack! Claims for damage can only be made for articles with NO
evidence of assembly.
2. Keep packs and instructions until assembly completed! If defects or missing parts are noted during assembly, the
pack must be kept until the arrival of Seller’s representative.
3. Check the quantity of hardware items against the list. The manufacturer retains the right to make construction changes in
an item, replace hardware and fasteners with equivalent items that do not detract from their appearance, nor affect their
functionality. In the case of missing parts or breakage, circle the number of the missing item and inform the store to receive
a replacement.
4. Follow the assembly sequence in these instructions! Manufacturer’s warranty obligations become void if instructions for
assembly and use are not followed.
5. Install the bed on a level floor surface! On an uneven floor, the bed adjustment mechanisms may not work correctly or
become deformed. Assemble bed with 2 people.
6. Assemble parts with care without sharp twists. Set parts stably on floor. Avoid dropping or banging!
7. Move furniture and its parts with only slight lifting. This helps to prevent distortions and breakage.
8. Be sure to lubricate the lifting mechanism during assembly according to the instructions! It allows you to avoid early
appearance of creaking. Repeat lubrication; tighten loose bolts and nuts at least once every six months
9. New furniture can give off the original smell of the materials from which it is manufactured. The smell can last for three
weeks after assembly. It is recommended to vacuum an item and ventilate the room to reduce the strength of the smell.
One should repeat these steps 3-4 times per day.

Antes del montaje:
1. jCompruebe el aspecto y la integridad de las piezas en el embalaje! Se aceptan reclamaciones por dafios solo de los
articulos SIN rastros de montaje.-
2. jConserve el embalaje y las instrucciones hasta terminar el montaje! Si durante el proceso de montaje se detecta alguin
defecto y falta de alguna pieza del articulo, debe conservar el embalaje hasta la llegada a su domicilio del representante
de la empresa comercial.
3. Verifique la cantidad de accesorios segun la lista. El fabricante se reserva el derecho de realizar cambios estructurales
del articulo, reemplazar accesorios y piezas metéalicas por otros similares que no afecten la apariencia y las propiedades
funcionales del articulo. En caso de falta o rotura, marque el nimero de la pieza faltante e informe a la tiendapara su
cambio.
4. iSiga el procedimiento de montaje que se proporciona en este manual! Si no se sigue las instrucciones de montaje y
uso, el fabricante no se responsabiliza de la garantia.
5. Para el montaje de la cama, jelija una superficie plana! En una superficie no plana, es posible el mal funcionamiento del
mecanismo de transformacion de la cama, deformaciones del articulo.
6. El montaje de la cama debe ser realizada por dos personas. Mueva todas las piezas con cuidado, sin sacudidas,
coloquelas sélidamente, evite las caidas y golpes!
7. Mueva el mueble y sus piezas levantando ligeramente. Esto permitira evitar la deformacion y roturas.
8. jLubrique sin falta el mecanismo de elevacién durante el ensamble, de acuerdo con las instrucciones! Esto evitara que
surjan crujidos antes de tiempo. Repita le lubricacién y apriete los tornillos y tuercas flojas al menos una vez cada seis
meses.
9. El mueble nuevo puede emitir un olor natural de los materiales de fabricacién. El olor puede persistir hasta por tres
semanas desde el momento del montaje. Para reducir la intensidad del olor, se recomienda aspirar el articulo y ventilar la
habitacion. Estas acciones deben repetirse 3-4 veces al dia.

Antes da montagem:
1. Verifique o tipo e a integridade das pecas da embalagem! Reclamacgédo somente por defeitos de fabricagdo SEM
vestigios de montagem.
2. Guarde a embalagem e o manual antes de terminar a montagem! Se identificar que produto est4 com defeito e
incompleto durante a montagem, € necessario guardar a embalagem até a visita do representante comercial da empresa.
3. Verifique o nimero de pecas de acessorios de acordo com a lista. O fabricante reserva-se o direito de fazer alteracées
estruturais no produto, substituir acessorios e pecas por similares que ndo prejudiquem a aparéncia e néao afetem as
propriedades funcionais do produto. Em caso de falta ou dano, destaque o nimero da peca que falta e informe a lojapara
que seja feita a substituicao.
4. Observe a sequéncia de montagem que esta nas instrucdes! A ndo observancia das instru¢des de montagem e de
operacao do fabricante retira as obrigacdes de garantia.
5. Escolha uma area plana para a instalagdo da cama! Com a curvatura do piso, podem ocorrer desvios na operacao do

15



mecanismo de transformacdo da cama, o que pode distorcer a forma do produto.

6. N&o realize a montagem da cama sozinho(a). Mova todas as pe¢as com cuidado, sem solavancos, coloque-as
firmemente, evite quedas e batidas!

7. Para mover o movel e suas pegas, apenas levante-o um pouco. Isto evitara deformagéo e quebra.

8. De acordo com o manual na montagem precisa lubrificar um mecanismo de elevacdo necessariamente. Isso permitira
evitar o aparecimento de ruidos prematuros. Repita a lubrificacdo, aperte os parafusos e as porcas soltos pelo menos.

9. Méveis novos podem exalar o cheiro natural dos materiais dos quais sao feitos. O cheiro pode persistir por trés
semanas apés a montagem. Para reduzir a intensidade do cheiro, é recomendavel aspirar o produto e ventilar a area. Isto
deve ser feito 3-4 vezes ao dia.

Vor der Montage:
1. Uberprifen Sie bitte das Aussehen und die Vollstandigkeit der Bauelemente in der Verpackung! Reklamationen wegen
einer Beschadigung der Bauelemente werden nur bei Produkten OHNE Montagespuren angenommen.
2. Bewahren Sie bitte die Verpackung und die Montierungsanweisungen bis Ende der Montage auf! Bei der Feststellung
von Mangelwaren im Prozess der Montage und einer Unvollstandigkeit des Produktes muss man die Verpackung bis zum
Moment aufbewahren, wenn ein Vertreter des Handelsunternehmens zu lhnen kommt.
3. Uberpriifen Sie die Anzahl der Bauelemente und der Beschléage laut der Liste. Das Herstellerunternehmen behélt sich
das Recht vor, konstruktive Anderungen im Produkt einzutragen, Beschlage und Kleinteile gegen gleiche Elemente zu
ersetzen, die das Aussehen nicht verschlechtern und die Funktionseigenschaften des Produktes nicht beeinflussen. Im Fall
einer Unvollstandigkeit oder eines Defektes, zeichnen Sie bitte die Nummer des abwesenden Bauelementes aus und teilen
Sie davon dem Lieferanten fir seinen Ersatz mit.
4. Halten Sie bitte die Ordnung der Montage ein, die in dieser Bedienungsanleitung angegeben ist! Wenn die
Montierungsanweisungen und Bedienungsanweisungen nicht eingehalten werden, erléschen die Garantieverpflichtungen
des Herstellerunternehmens.
5. Wahlen Sie eine flache Bodenflache fir die Montage des Bettes! Wenn Verformungen des Bodens vorliegen, sind
Abweichungen in der Arbeit des Transformationsmechanismus des Bettes und Schiefstellungen der Form des Produktes
maoglich.
6. Fuhren Sie die Montage des Bettes zu zweit aus. Bewegen Sie alle Bauelemente vorsichtig, ruckfrei, legen Sie sie bitte
trittsicher, vermeiden Sie, dass sie fallen und geschlagen werden!
7. Bewegen Sie das Mobel und seine Bauelemente nur wenig lipfend. Das lasst Verformungen und Briiche vermeiden.
8. Schmieren Sie die reibenden Teile der Vorrichtung wahrend der Montage, schrauben Sie geldste Bolzen und Muttern
nicht seltener als einmal im halben Jahr! Das lasst die Entstehung des frihzeitigen Knirschens vermeiden.
9. Das neue Mobel kann einen nattrlichen Duft der Stoffe haben, wovon es hergestellt ist. Der Duft kann im Laufe von drei
Wochen ab dem Moment der Montage bleiben. Es wird empfohlen, das Produkt mit dem Staubsauger zu reinigen und den
Raum zu luften, damit die Intensitéat des Duftes reduziert wird. Diese Handlungen muss man 3-4 Mal pro Tag ausfihren.

Mpiv atrd Tn cuvapuoAdynon:
1. ENyGe mv euodvon ku my akepadmra twv aviohakkwy om ouokevaoia! Abwoeg ya {qud povo o Trpadvia XQPE i ouvapuoldynong.
2. hampiote m ouokeuacin kot 1¢ 0dnyeS ey 10 Ehog mg ouvapyohdynong! Edv kard m dadkacia guvapuoddynong evioTTiote ehamwpankd ko eMTTEC TTpodv, evar aTTapamio va ampAat T ouokeuao
uégp! var £pBe EKTTPOGTTOG MG EUTTOPKA ETIPEDS OF 0T,
3. ENyGe rov apBpd 1w efapmudioov kol alpowva pe m Nota. O karaokeuaomig dampe 1o dxawpa va kdveahayés oo oyedaap6 Tou TTpoioviog, va avikaraomae efapmuana ko {oTThOYO pe
Trapdpoa Trou dev eTTdevuovowy mv ep@dvon ke Bev eTTnpedluy ¢ Aeroupyé domeg o Trpabviog. Z¢ TrepmTiwon arehodg ff BAGBNG, kdvie kikho oTov apBud Tou eAeTTOVIOS TUrjaTOC KOl EvUEPUIOTE
10 KyTGompua ya My avikardataon 1ou.
4. AvolouBiiore 1 oepd ouvappohdynong TTou Trapéye ot auid 1o eyyepdo! H pn Tonan Twv odnywdv ouvapuodynong Kai Aeroupyiag akupLOvE TV EyyNGN TOU KITAOKEUaOT.
5. Tlo va eykoraoroete 1o kpebdr, eTTACGE par erTTTedn eTTigdvea rou darrrédou! Me kayTTukémreg SaTTédou, evar TTBaveG aTTokNGEG om Aetoupyia Tou pmyavooU e UOTOOU KNG KO
TTApaUopOWatWY oyfparog Trpodvioc. ZuvapyoloyAate 1o kpefan pad.
6. Muakviore Trpooekkd oha 1o ukkd, ywp va yuTTAoeE, ToTToBerione 10 pe aoQahen, aTTO@UYEE MY TTTWON K MV TPATKpOUTN!
7. Muaviore 1o §TrTmha ki 1o pépn Tou Kyo aveBavovrag ra. Auté Bar efakelyer ¢ TTapaopewags ki ¢ BAdRe. Dpoviore v ATTdvere 0 pnyavopd aviwwang ket m ouvapuoldynan GUHEWVA e
¢ odnyec! Aurd Ba aTToQUE 10 TTP6WIPO TOJTTNNA.
8. Opoviore va hrrdvere 1o pnyavopd aviwwong katd m auvapuoldynon olpewva e 1 odnyes! Auto Ba aTToglye 1

16



TTpowpo 1ojmmpa. ATTavere e véou, 0ofe 10 yahopd pTTouMOva Kol 1o TraGudd ToukdyoTov o @opd KGBe £ prves.
9. Tu vo éTraTha pTTOpE VO EKTTEPTTOWV Pt QUOK PUpwd Ukkuv oTT6 10 0TTON £Vl Keraokeuaopéva. H pupwdd prropeva dpkéae g ke Tpec eouddes aTTd my nuepounvia ouvapoMdynong. M
VOl IECOOEE TV éviaon Mg oo, ouwvordiar var kaBapioe e nAempKd OKOUTTa 1o TTPGY Kl var agploete 10 duopdmo. Autd o rpara TrpéTTe vaeTTavahapBavovia 3-4 gopés My nuépa.

Pirms montazas darbiem:
1. Pérbaudiet detau izskatu un pilnbu iepakojuma! Prasbas par to bojijumiem tikai produktiem BEZ montiias darbu
peédam.
2. Saglabijiet iepakojumu un instrukciju lidz montéas darbu beigim! Ja montiias procesa tiek atklats produkta defekts un
nepilniba, Jums ir jisaglabi iesainojums, ldz tirdzniecbas uz@gmuma pérstivis atbrauks pie Jums.
3. Pérbaudiet piederumu skaitu atbilstosi sarakstam. Raiotdjs patur tiesbas veikt izstradijuma konstruktvés izmainas,
nomaint piederumus un metélizstradijumus ar analogiem, kuri nepasliktina izskatu un neietekmé produkta funkcionalis
pasbas. Nepilnbas vai bojijumu gadjumi apvelciet triksto$is dalas numuru un informgjiet veikalu par tis nomainu.
4. 1zpildiet $aji instrukciji norddto montiias kirtbu! Montéias un lietoSanas instrukcijas neievéro8ana anulé raiotija
garantijas atbildibu.
5. Lai uzstadtu gultu, izvélieties ldzenu gridas virsmu! Pie gridas izliekumiem ir iesp§gjamas novirzes gultas pirveidoSanas
mehanisma darbibi, izstridijuma formas deformicijas. Gultas montiias darbus veiciet divata.
6. Pérvietojiet visas detalas uzmanigi, bez rausti8anis, novietojiet tis drosi, izvairieties no vinu kriSanas un triecieniem!
Pérvietojiet mébeles un to daas, tikai nedaudz paceot. Tas novérsis deformacijas un lizumus.
7. Montiias laiké noteikti ieelojiet pacélgja mehinismu saskani ar instrukcijim! Tas aus izvairties no priekslaicigas
tkstéSanas. Atkartoti ieelojiet, pievelciet vaigas skrives un uzgriefius vismaz reizi seSos ménesos.
8. Montiias laika noteikti ieelojiet pacélgja mehinismu saskani ar instrukcijim! Tas laus izvairties no
priekslaicgas tkstéSanas. Atkirtoti ieelojiet, pievelciet vaigas skrives un uzgrieiius vismaz reizi seSos
meénesos.
9. Jaunas mebeles var izdalt dabisku smariu no materidliem, no kuriem tis izgatavotas. Smaria var ilgt lidz trim nedgém no
montifas datuma. Lai samazinitu smakas intensititi, ieteicams produktu nosikt ar puteku sicgju un izvédinit telpu. Sis
darbibas jaatkirto 3-4 reizes diena.

Inainte de asamblare:
1. Verificali aspectul si integritatea detaliilor din pachet! Cererile pentru daunele lor sunt acceptate numai pentru produse
FARA urme de asamblare.
2. Péstrali ambalajul si instruciunile pana la sfarsitul asamblérii! La detectarea defectelor in procesul de asamblare si dacé
produsul este incomplet, este necesar si pistrai ambalajul pani cand reprezentantul companiei comerciale vi viziteaza.
3. Verificali numirul de detalii si accesorii conform listei. Producétorul isi rezervé dreptul de a face modificéri constructive ale
produsului, de a inlocui fitingurile si hardware-ul cu altele similare, care nu degradeaza aspectul si nu afecteaza proprietiile
funclionale ale produsului. Dacé existd o lipsé sau o defeciune, Tncercali numérul detalii lipsa si informali magazinul sa o
inlocuiasca.
4. Urmaij procedura de asamblare dati in aceasti instruciune! n caz de nerespectare a instruciunilor de asamblare si
utilizare, obligaiile de garanie de la producitor sunt eliminate.
5. Pentru a instala patul, alegeli o zoné plati a podelei! in cazul curburii podelei, abaterile sunt posibile in funcionarea
mecanismului de transformare a patului si distorsiuni ale formei produsului.
6. Se recomandi ca doui persoane si efectueze asamblarea patului. Mutali cu atenie toate detaliile, fard smucituri, le
puneii stabil, evitali céderi si lovituri lor!
7. Mutal mobilierul si detaliile acestuia, ridicand doar usor. Aceasta va elimina deformirile si defalcéri.
8. Asigurali-va ca lubrifiai mecanismul de ridicare Tn timpul asamblérii, conform instruciunilor! Aceasta va ajuta la evitarea
aparifiei scaraitului prematur. Repetal lubrifierea, strangel suruburile si piuliele slébite cel puin o dati la sase luni.
9. Mobilierul nou poate avea un miros natural al materialelor din care este fabricat. Mirosul poate persista timp de trei
saptamani de la momentul asamblarii. Pentru a reduce intensitatea mirosului, se recomanda aerisirea produsului Si
ventilarea camerei. Aceste acliuni trebuie repetate de 3-4 ori pe zi.

Enne kokkupanemist:
1. Kontrollige pakendis olevate detailide valimust ja terviklikkust! Nende kahjuga seotud pretensioone aktsepteeritakse
ainult ILMA kokkupanemisjélgedeta toodete puhul.
2. Séilitage pakend ja juhised kuni kokkupaneku 16puni! Diivani kokkupanemisel toote praagi ja mittekomplektsuse
tuvastamisel pakend on vajalik séilitada kuni kaubandusettevétte esindaja teie juurde tulekuni.
3. Kontrollige detailide ja furnituuri arvu vastavalt loendile. Tootja jatab endale diguse teha tootes konstruktsioonilisi

17



muudatusi, vahetada furnituur ja peenraud sarnaste vastu, mis ei halvenda valimust ega mdjuta toote funktsionaalseid
omadusi. Puuduse voi rikke korral, margistage puuduva detaili number Umber ja votke asendamiseks tihendust
kauplusega.

4. Jargige selles juhendis antud kokkupanemise jarjestust! Kokkupanemis- ja kasutusjuhendi mittejargimisel, kaotab tootja
garantii kehtivuse.

5. Diivani paigaldamiseks valige tasane pdrandapind! P&randa kumerusel vdib esineda kdrvalekaldeid
diivanvoodi/tugitoolvoodi transformatsiooni mehhanismi to6s, toote kuju moonutusi.

6. Pange diivan kokku kahekesi. Liigutage k&iki detaile ettevaatlikult, ilma tdmblusteta, asetage need kindlalt, valtige nende
kukkumist ja 166mist!

7. Liilgutage maoblit ja selle detaile, tbstes vaid veidi. See hoiab &ra deformatsiooni ja purunemise.

8. Maarige kindlasti tdstemehhanismi kokkupanemise ajal vastavalt juhendile! See hoiab &ra enneaegse krigisemise.
Korrake maarimist, pingutage silmnahtavalt lahtised poldid ja mutrid v&hemalt kord kuue kuu tagant.

9. Uus mdodbel vBib materjalidest, millest see on valmistatud, eraldada loomulikku 18hna. L&hn vdib pusida kolme nadala
jooksul alates kokkupaneku hetkest. Léhna intensiivsuse vahendamiseks on soovitatav toode tolmuimejaga imeda ja ruumi
tuulutada. Neid toiminguid tuleb korrata 3-4 korda péaevas.

Items required for assembly is listed below/ Para el ensamble usted necesitard/ Para montagem, vocé precisara/
Fir die Montage brauchen Sie Folgendes/I'ia Tnv ocuvapuoAdéynon 8a xpeidoreite/ Montazas darbiem
nepiecieSams/ Pentru asamblarea veti avea nevoie de/ Kokkupanemiseks vajate:

Screwdriver /

Chave de fenda estrela / Destomillador de Estrella /
Kreuzschraubenzieh / Kaoofd eyxdpoas kakic / Skrivgriezis
krusta / Surubelnié cu cap /

Ristpeaga kruvikeeraja
Open-end Wrench Ne13 /

Chave de boca Ne13 / Llave fija Ne13
/Offener Schraubenschlissel Ne13 /

Khedl avokiod 10TToU ap. 13 /

Tapatsléga Nr. 13 / Cheie deschisa nr. 13 / Mutrivéti nr 13
Boxcutter /

Estilete / Cuchillo de papeleria /
BUromesser / Mayip / yapwv / Kancelejas
Nazis / Culit de papetérie / Kirjatarvete
nuga
Scissors /

Tijeras/ Tesoura/

Schere / Wokda /
Skéres / Foarfece / Kaarid

Machine oil/lubricant e.g. WD-40/silicone spray /
Aceite de instrumentos/grasa del tipo WD-40/Spray de
silicona/

Oleo de maquina/graxa tipo WD-40/spray de silicone /
Maschinenél/Schmierstoff des Typen WD-40/Silikonspraystoff /
NGS pnyavic/oTpé ypéoou W D-40/1tTou akdvng /

Masinu ela/WD-40 tipa smérviela/silikona aerosols / Ulei

de motor/spray tehnic lubrifiant tip WD-40/spray siliconic
Masinadli/WD-40 maardeaine/Silikoonmaare sprei

18



Paper Towel /
Toalha de papel / Papel absorbent /
Papierhandtuch / Xaporreiotio/
Papira dvielis / Prosop hartie / Paberratik

Tape Measure /
Fita métrica / Cinta métrica /
Messhand / PouAéta / Rulete /
Ruleta / M&6dulint

19






21



Leg Parts No.l

22



Leg Parts No.2

7)

KF36
\

Leg Parts No.3

5)

23



Leg Parts No.d

Leg Parts No.5

10)

Ne13

{

\

PF39

KF39

L

KF18

KF40

I

\\KF41

24



-7

Leg Parts No.6

KF40 PFO04
4&; ‘O}
|| &
\_KF41 KF39 || Ne13
e
7z
1 2) Leg Parts No.7
7= 2N
j
KF40 Ne13
Al
KF55 KF39
X /
L

25



13)

Leg Parts No.8

KF69
N,
/1 4 ) Leg Parts No.9
g A
/
KF40 (| Ne13
uks
\_KF55 || KF39 |
\_

26



15) Leg Parts No.10

16) Leg Parts No.11

27



Leg Parts No.12

@
o

KF40
] j
KF81 Ne13
s
\KF130 KF39

\

N

28



19)




21)

Installing the cover on the side-bars before attaching the headboard is only for beds

Naomi, Emma, Rosalie, Merelin Premier

2

= 3

Align the seams of the
cover with the corners of
the side-bars

Fasien the ends of the
cover

Fasten the upper end of
the cover on the cormers

Spread the cover evenly [

o the side-bars

Fasten the lower end of
the cover

(7

~

22)

Y

-

Nu desurubati randul exterior al suruburilor (daca existd)!

-

Do not unscrew the edge row of screws (if applicable)!
Nio desaperte os parafusos da fila exterior (se existirem)!
iNo desatornille los tornillos de la fila exterior (si los hay)!
Die¢ duliere Reihe der Schrauben nicht ausschrauben (wenn sie vorhanden sind)!
Mnyv Eefdmcete v efotepikn) ypappun Bioov (eav vrapyer)!

Neskrivgjiet aréjo skrivju rindu (ja tada ir)!

Argc keerake lahti viimast kruvide rida (kui on olemas)!

)

30



31




l’ I‘\\\\\\\\\\\\\\\
)

M8x20

32



x12

33




/

-

K The parts and assembly procedure may vary depending on the configuration of the lifting \
mechanism, please see the base certificate,
O kit e procedimento da montagem pode variar conforme modificacio do mecanismo de elevagio ver
passaporte,
Los componentes v la secuencia de montaje pueden variar en funcién del modelo de mecanismo de
clevacién. Consulte ¢l documento de informacion del somier.
Die Komponenten und das montageverfahren kinnen je nach Konfiguration des hebemechanismus, siehe
Basiszertifika.
To MAPES SET K TE1PE FUVEPROAOYT NS Propel vi molkilel avihoyo pe TNV TpOTomoingy ton
pn v pon ovoyimans. B, o dufomimo g faong
Komplekticija un montazas sectha var atSkirties atkaribd no pacel3anas mehinisma modifikacijas. Skatiet
pamatnes pasi
Configuratia si procedura de asamblare depinde de modificarea mecanismului de ridicare, A se vedea
pasaportul bazei patului

Komplekisus ja kokkupaneku jarjestus viivad olenevalt tostemehhanismi modifikatsioonist erineda, Vi
aluse pass

34



The confizuration and assembly sequence may vary depending on the
maodification of the lifting mechanism. See

passpart of the hase,

To remove gas-lift unit you should;

1) slide a flat serewdriver under the metal mounting bracket;

2) lift the bracket up;

3) remove the gas-lift unit mount from the stud;

4) repeat on the hackside,

O conjunto ¢ a sequéncia de montagem podem ser alterados dependendo da
modificagio do mecanismo de elevagiio, ver passaporte da base para remover
0 amortecedor a gas:

1} cologue uma chave de fenda embaixo do suporte de metal;

2} levante o suporte para cima

3) remava o suporte do amortecedor do pino;

&) repita do lado inferior

La composicion de las piczas v la secuencia de montaje puede

variar en dependencia de la modificacion del mecanismo de elevacion.
Consultar el pasaporte de la base. Para retirar ¢l amortiguador de gas

haga lo siguicnte:

1} Cologue un destormnillador de paleta debajo de la pinza de sujecion metalica
2) Levante la pinza de sujecion hacia arrba

3) Retire la fijacion del amortiguador del vistago

4) Repitalo por el lado inferior

Die Komplettierung und die Montageordnung kinnen sich abhiingig der
Modifikation

der Hebevorrichtung dndern. Siehe den Erzeugnisspass der Platte,

Um die Gasfeder abrumontieren:

1t Positionieren Sie den flachen Schraubenzieher unter die Metallschelle der
Festigung;

2) Heben Sie die Schelle;

3) Wehmen Sie die Festigung der Gasfeder vom Magel ab;

4) Wiederholen Sie von der unteren Seite.

H o os o fioine i Ko T Seladl aun oo TaTe Lo oot W ik L0 By aveikoni

OT




Do not attempt to fold the gas-lift unit before installing it.

Make sure the gas-lift unit is installed correctly (rod end down). Using of gas-lift units without a mattress
on the frame is prohibited and traumatic. When folding beds for the first time, in some cases a little effort
is required. Close the frame without fear damaging the gas-lift units, if the frame does not close with two
units installed, this may be due to the insufficient weight of the purchased mattress.

Itis recommended:

1. Toremove one of the gas-lift units. Lower the bed frame with the mattress installed on it.

2. To carry out the same with a second gas-lift unit.

3. Place both units on the lifting mechanism and lower the frame.

This will eliminate the difficulty of folding the bed.

No intente desplegar el elevador de gas antes de instalarlo en el producto. Aseglrese de que el elevador de gas esté instalado correctamente (con el
vastago hacia abajo). Se prohibe el despliegue de los elevadores de gas sin el colchén en el bastidor, es peligroso y puede causar traumas. Al desplegar
la cama por primera vez en algunos casos se requiere un pequefio esfuerzo. Cierre el bastidor sin temor de dafiar los amortiguadores. Si el bastidor no
se cierra con los dos elevadores de gas instalados, esto puede deberse al peso insuficiente del colchén que ha comprado.

Serecomienda:

1. Retire uno de los elevadores de gas. Baje el bastidor de la cama con el colchén colocado.

2. Realice un procedimiento similar con el segundo elevador de gas.

3. Instale ambos elevadores en el mecanismo de elevacién y baje el bastidor.

Esto eliminara la dificultad al desplegar la cama.

Nao tente dobrar o elevador de gés antes de instala-lo no produto.

Certifique-se de que instala um elevador de gas (haste para baixo). A adigédo de elevadores de gas sem colch&o na estrutura € proibida e traumatica. Ao
dobrar camas pela primeira vez, em alguns casos é necessario um pouco de esforgo. Feche o quadro sem medo de danificar os amortecedores. Se a
estrutura ndo fechar com dois elevadores a gas instalados, isso pode ser devido ao peso insuficiente do colchdo adquirido.

E recomendado:

1.Remova um dos elevadores de gés. Abaixe a estrutura da cama com o colchéo instalado nela.

2.Faca o mesmo com o segundo elevador de gas

3.Instale os dois elevadores de gas no mecanismo de elevagéo e abaixe a estrutura

Isso eliminard as dificuldades de dobrar a cama.

Versuchen Sie nicht, die Gasfeder zusammenzulegen, bis sie im Produkt montiert wird. Stellen Sie fest, dass die Gasfeder richtig montiert wurde (mit der
Stange nach unten). Das Zusammenlegen der Gasfedern ist auf dem Rahmen ohne Matratze verboten und verletzungsgefahrlich.

Beim Zusammenlegen der Betten muss man zum ersten Mal in einigen Féallen eine nicht grof3e Mihe aufwenden.

SchlieRen Sie den Rahmen ohne Angst, die StoRdadmpfer zu beschadigen. Wenn der Rahmen mit zwei montierten

Gasfedern nicht geschlossen wird, kann es mit dem ungentgenden Gewicht der gekauften Matratze verbunden sein.

Folgendes wird empfohlen:

1. Eine der Gasfeder abzumontieren. Den Rahmen des Bettes mit der darauf gelegten Matratze zu senken.

2. Die gleiche Handlung mit der zweiten Gasfeder auszufuhren.

3. Die beiden Gasfedern auf der Hebevorrichtung zu montieren und den Rahmen zu senken.

Das beseitigt Schwierigkeiten mit dem Zusammenlegen des Bettes.

36



My ermyepdone va drrhaoee m povéda aviwwang oepou TPV My EykaTaoTioE.

Bepacwdere 6 n povada aviywaong aepou tp eykarooTaBe owartd (Gxpo pdBdou Trpog 1 Kkdiw). XpnajpuoTTonon o povddes aviywong aepou ywpg aipuwpa o TThdc aTTayopedovial kal paupariovia. Orav avadTTAcover 1 kpepdra ya TTpwdm gopd,
0t 0pOpEVES TTETTIOEG aTTarETe Myn TrpooTTaBea. Kheor 1o TThaoo ywp 9oBo va karaompéwer 1 povddes aviywony aepou, Av 1o Trhaoio &ev 1o kive khioTe e Bdo povades eykarcampbveg, auro pTTopel v ogekerar o0 aveTTapkég Pdpog ou
QYOPOTREVOU TPLOHATOS.

Luvoria:

1. Agapéote fva aTT6 10 ehampa cepou. N var yapnAcooe  TTAGC0 U KpeBatol e 10 OTpWRA TTOU T0TTOBEETN TTAVW T0U.

2. Exehiore mv Ba evépyear e 10 Bedrepo ehamipo aeplou.

3. TorroBerione 1 dlo chamipa agpou om ouokeun aviyewang K yapnhaot 1o Trhaco. Auo gakepe 16 uokokeg e my avadiTTAwon U Kpefarod.

Isso eliminara as dificuldades de dobrar a cama.

Nemgginiet salocit gizes atsperi, lidz tas ir uzstadits produktd. Nemiet véra, ka gizes atspere tika uzstidita pareizi (ar stieni uz leju).

Gizes atsperu loci$ana uz rimja bez matrata ir aizliegta un bistama traumiam. Saliekot gultas Pirmo reizi, daios gadjumos ir nepiecieSams térét ne daudz
pilu. Aizveriet rimi, nebaidoties sabojit amortizatorus. Ja rimis ar divim montétim gizes atsperém nav aizvérts, tas var bit saistts ar iegaditd matraca
nepietiekamo svaru.

leteicams sekojosais:

1. Nonemiet vienu no gazes atsperém. Lai nolaistu gultas rami ar uz ta uzlikto matraci.

2. Veiciet to paSu darbibu ar otro gizes atsperi.

3. Uzstidiet divas gazes atsperes uz Pacel$anas ierices un nolaidiet rimi.

Tas novérs gritbas ar gultas loci$anu.

Nu ncercalii sé pliai amortizorul cu gaz inainte de a-l instala pe produs.

Asigurali-vd cd amortizorul cu gaz este instalat corect (cu tija orientaté Tn jos). Adiugarea amortizoarelor cu gaz fird saltea pe cadru este interzisé si
traumatici. Cand pliai patul pentru prima dati, in unele cazuri este necesar si faceli un efort mic. Inchidei cadrul firi teama de a deteriora amortizoarele.
Daci cadrul nu se inchide cu doud amortizoare cu gaz instalate, aceasta poate rezulta din greutatea insuficientd a saltelei achiziionate. Recomandari:
1. Scoatei unul dintre amortizoare cu gaz. Coboréi rama patului cu salteaua instalati pe ea.

2. O procedura similara trebuie efectuata cu cel de-al doilea amortizor cu gaz.

3. Instalai ambele amortizoare cu gaz pe mecanismul de ridicare si coborai cadrul.

Aceasta va elimina dificultiile legate de plierea patului.

Arge piitidke gaasit@stukit enne tootele paigaldamist kokku voltida.

Veenduge, et gaasitdstuk oleks digesti paigaldatud (varva all). GaasitGstukite voltimine ilma madratsita raamile on keelatud ja traumaatiline. Voodite
esmakordsel voltimisel tuleb monel juhul veidi vaeva naha. Sulgege raam, kartmata amortisaatorite kahjustamist. Kui raam ei sulgu kahe paigaldatud
gaasitdstuki korral, vib pdhjuseks olla ostetud madratsi ebapiisav kaal.

Soovitatav:

1.Eemaldage Uks gaasitGstukidest. Langetage voodiraam koos sellele paigaldatud madratsiga.

2. Tehke sama protseduur teise gaasitdstukiga.

3. Paigaldage mdlemad gaasitdstukid tdstemehhanismile ja langetage raam. See vélistab voodi voltimise raskused

B
33)

A
AN

AL
{11

AL
A

AL

PF14

37




34)

This step refers only to beds with a removable case and rails fully upholstered with technical fabric! |
rails are upholstered with furniture fabric or faux leather go to p. 38.

f\

[sto ¢ apenas para as camas com uma capa removivel e barras totalmente estofadas em tecido téenico! Se a barra

esta forrada com o tecido ou eco couro- segue para o ponto 38,

iSolo para camas con funda extraible y bastidores completamente tapizados con lona de algodén! Si el bastidor

del mueble es de tela o cucro sintético, vaya al paso 38.
Nur fiir Betten mit entfernbarem Bezug und Zargen, die vollig mit Padding bezogen sind!

Avtd 16081 Povo yie KpERano HE aQPpOUPEVE KOADIUATE Kil GOEYIN TANPOS EREVOVHEVE LE TEXVIKG Tpacua!

Edv to opiyo sivon ETEVOUIEVO IIE HRUGUT ETITAOV 1] OIKOAOYIKO SEpIA - APoymPNoTE 6To Prua 38.

Tas ir paredz@ts tikal gultam ar nopemamiem parvalkiem un apaltapam, kas pilniba apsitas ar tchnisko audumu!

Ja apaltapa ir apdares auduma vai cko-ada - parcjiet uz 38 darbibu

Punctul acesta este numai pentru paturi cu acoperire detasabila si cadru tapitat complet in tesatura tehnica! Daca

cadru este tapitat in tesaturd de mobilier sau picle ecologica, referiti la punctul 38.

Etapp ainult eemaldatavate katetega ja tileni tehnilise kangaga polsterdatud tsargatega vooditele! Etapp ainult

eemaldatavate Katetega ja tileni tehnilise kangaga polsterdatud tsargatega vooditele! Kui tsargad on
k maoablikangast voi okonahast, jitkake punktiga 38.

/

38




36)

(09
‘W
=

</

| T Y LS

.‘
{

=

I8

=

5-10 cm

-

37)

-

This step refers only to beds with a removable case and rails fully upholstered with technical fabric! \
Isto € apenas para as camas com uma capa removivel e barras totalmente estofadas em tecido técnico!
iSolo para camas con funda extraible v bastidores completamente tapizados con lona de algodén!
Nur fiir Betten mit entfernbarem Bezug und Zargen, die vollig mit Padding bezogen sind!

AuTO 15301 POV Y KPEPatie e aupol eV KOADIUOTO Kol GROYLL TANPMS EREVADREVE LE TENVIKO Upuopa!
Tas ir paredz@ts tikai gultim ar nopemamiem parvalkiem un apaltapam, kas pilniba apsiitas ar tehnisko audumu!
Punctul acesta este numai pentru paturi cu acoperire detagabila si cadru tapitat complet in tesaturd tehnica!

Etapp ainult eemaldatavate katetega ja tileni tehnilise kangaga polsterdatud tsargatega vooditele!

1

2

= 3

Align the seams of the
cover with the corners of
the side-bars

Fasten the ends of the
cover

Fasten the upper end of | |
the cover an the cormers

the side-bars

Gpread the cover evenly on| |

Fasten the lower end of
the cover

39




38)

39)

If mecessary, the choth spechmen can be cat off oF tucked under s remsovable cavers
[i e= necesarie, In muesta del maoterial s puede recorar u ooultar debajoe de la fanda removihle
Lima amostra de material pode ser cormda oo dobrada sob ama iampa removivel, se necessdrio
I Falle der Motwendigken kann das Stoffinuster abgeschminen oder in den emtfembanren Berug pestopll wearden

Eivv sfheon emmpirn o, Sy wncoh propel v oonsi f we romofleggh

BTN G T S D e ki jugine

Mepiccictamibhas gndijumil, materifila paraugn var nogriezt vai ielikt zom nogemama parvalkca
Maicii exie mecesar, un esantion de jesdtud poale §i i sen asouns sub acoperire detasabild

Wajadusel saab Kangamiindi=l fiva gala i eomaldada cemaldatava Kame alla

~

Ay

B

Width

Weight

<120 cm

5-30kg

140-200 cm

10-50kg

N
v

40




41)

41



42)

You should lubricate the moving parts of the mechanism at
least 2 times per vear /
Diebe lubricar las partes con fniceion del mecanismo al menos 2
veees al afio /
Precisa fazer um Lubrificar as partes moveis do mecanismo pelo
menos 2 vezes por ano’
Man muss Schmieren die reibenden Teile der Vorrichtung nicht
seltener als2 Male im Jahr durchfithren./
B mpemen vie MTOiVETE To KIVOTLLEVE LEPT] TOU LLNJIvVIsLoD
Touhiystov 2 popis To ypove /
Jums vajadz&tu iee]lot mehanisma kustigas dalas vismaz 2 reiz
gada /
Este necesar sa lubrifiati partile de frecare ale mecanismului de
cel putin 2 ori pe an /
Mehhanismi hédrduvaid osi tuleks méirda vihemalt 2 korda
aasta tagant

Version Ne3 from 28.04.2022

42




	Leg configuration depends on the bed model demonstrated as a sample at the store or website. Moiicaçao dos pés depende do modelo fornecido como exemplo no salão ou no site
	Die Modifikation der Füße hängt vom Bettmodel, das als Muster im Möbelsalon oder auf der Webseite präsentiert wurde
	Kājiņu modifikācija ir atkarīga no gultas modeļa, kas salonā vai vietnē tiek parādīta kā paraugs Modificarea picioarelor depinde de modelul de pat prezentat ca eșantion în salon sau pe site Jalgade modifitikatsioon sõltub näitusesaalis või kohapeal nä...
	Antes del montaje:
	Antes da montagem:
	Vor der Montage:
	Πριν από τη συναρμολόγηση:
	Pirms montāžas darbiem:
	Înainte de asamblare:
	Enne kokkupanemist:
	35


